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Channel 39
100kHz PSD reference Level Plot Plot on Channel 39
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Appendix B. AC Conducted Emission Test Results

Temperature (C) : 23.3~26.7
Relative Humidity (%) : (45.6 ~ 68.1

Test Engineer : |Louis Chung
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CO07-HY

EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]

FR550853B
2025/6/12

Report No.

550853
Mode 1
120Vac/60Hz
Line

Full Spectrum

CISPR-QP Limit at Main Ports

404
1+ & &
30+ * L
20+ > 4
10T
0 : —t—+—+—+—+— : : !
150k 300 400500 800 1M 2M 3M 4M 5M 6 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) (dBuV) (dB) (dB)
0.153645 23.52 55.80 3228 | L1 FLO 20.0
0.153645 39.97 65.80 25.83 | L1 FLO 20.0
0.181500 19.70 54.42 3472 | L1 FLO 20.0
0.181500 35.27 64.42 29.15 | L1 FLO 20.0
0.255750 17.86 51.57 33.71 | L1 FLO 20.0
0.255750 28.70 61.57 3287 | L1 FLO 20.0
0.731040 25.82 46.00 20.18 | L1 FLO 20.0
0.731040 30.69 56.00 2531 | L1 FLO 20.0
0.757050 29.50 46.00 16.50 | L1 FLO 20.0
0.757050 34.05 56.00 21.95 | L1 FLO 20.0
12.753870 25.33 50.00 24.67 | L1 FLO 20.5
12.753870 30.12 60.00 29.88 | L1 FLO 20.5
21.859170 18.20 50.00 31.80 | L1 FLO 20.9
21.859170 20.97 60.00 39.03 | L1 FLO 20.9
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CO07-HY

EUT Information
Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]

FR550853B
2025/6/12

Report No.

550853
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR-QP Limit at Main Ports

CISPR-Ave LimitatMain Ports

1o¢ »
30+ ¢
L 4
20+
10+
0 : —t—+—+—+—+— : ——t—t———— : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.150000 24.64 56.00 31.36 | N FLO 20.0
0.150000 41.67 66.00 2433 | N FLO 20.0
0.169440 22.35 54.99 32.64 | N FLO 20.0
0.169440 35.54 64.99 29.45 | N FLO 20.0
0.195810 21.33 53.79 32.46 | N FLO 20.0
0.195810 35.20 63.79 28.59 | N FLO 20.0
0.756870 26.74 46.00 19.26 | N FLO 20.0
0.756870 36.87 56.00 19.13 | N FLO 20.0
13.055370 24.23 50.00 25.77 | N FLO 20.5
13.055370 29.65 60.00 30.35 | N FLO 20.5
21.720660 19.50 50.00 30.50 | N FLO 20.9
21.720660 23.59 60.00 36.41 | N FLO 20.9
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swanroncas. FCC RADIO TEST REPORT Report No. : FR550853B

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity(%): 65.4 ~70.3

Test Engineer : | John Chuang, David Dai, and Sam Chou.

Temperature(°C): 19.3~224
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number : C1 of C30
FAX : 886-3-327-0855 Issue Date : Jul. 10, 2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550853B

C1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU = Remark
(MHz) Rate
Mode 1 2400-2483.5 1 Bluetooth-LE GSFK 00 2402 1Mbps - -
Mode 2 2400-2483.5 1 Bluetooth-LE GSFK 19 2440 1Mbps - -
Mode 3 2400-2483.5 1 Bluetooth-LE GSFK 39 2480 1Mbps - -
Mode 4 2400-2483.5 1 Bluetooth-LE GSFK 00 2402 2Mbps - -
Mode 5 2400-2483.5 1 Bluetooth-LE GSFK 19 2440 2Mbps - -
Mode 6 2400-2483.5 1 Bluetooth-LE GSFK 39 2480 2Mbps - -
Mode 7 2400-2483.5 1 Bluetooth-LE GSFK 39 2480 2Mbps - LF
Mode 8 2400-2483.5 1 Bluetooth-LE GSFK 39 2480 2Mbps - SHF
TEL : 886-3-327-0868 Page Number : C2 of C30
FAX : 886-3-327-0855 Issue Date : Jul. 10, 2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550853B

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 9 2400-2483.5 1 Bluetooth-LE GSFK 19 2440 125Kbps - -
Mode 10 2400-2483.5 1 Bluetooth-LE GSFK 39 2480 125Kbps - -
Mode 11 2400-2483.5 1 Bluetooth-LE GSFK 19 2440 500kbps - -
Mode 12 2400-2483.5 1 Bluetooth-LE GSFK 39 2480 500kbps - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550853B

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.
Bluetooth-LE Band
00 - - - - - - - -
GSFK Edge
1
Bluetooth-LE
00 | 4804.00 44.33 74.00 -29.67 \% Peak | Pass - Harmonic
GSFK
Bluetooth-LE Band
19 - - - - - - - -
GSFK Edge
2
Bluetooth-LE
19 | 7320.00 39.05 54.00 -14.95 \% Avg. Pass - Harmonic
GSFK
Bluetooth-LE Band
39 - - - - - - - -
GSFK Edge
3
Bluetooth-LE
39 | 7440.00 47.57 74.00 -26.43 \% Peak | Pass - Harmonic
GSFK
Bluetooth-LE Band
00 | 2362.16 44.50 54.00 -9.50 H Avg. Pass -
GSFK Edge
4
Bluetooth-LE
00 - - - - - - - - Harmonic
GSFK
Bluetooth-LE Band
19 | 2497.66 43.41 54.00 -10.59 H Avg. Pass -
GSFK Edge
5
Bluetooth-LE
19 - - - - - - - - Harmonic
GSFK
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swanroncas. FCC RADIO TEST REPORT

Report No. : FR550853B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE Band
39  2483.52 49.27 54.00 -4.73 H Avg. Pass -
GSFK Edge
6
Bluetooth-LE
39 - - - - - - - - Harmonic
GSFK
Bluetooth-LE
7 39 83.35 30.03 40.00 -9.97 \% Peak | Pass - LF
GSFK
Bluetooth-LE
8 39 | 22320.00 47.35 54.00 -6.65 \% Avg. Pass - SHF
GSFK
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somran . FCC RADIO TEST REPORT Report No. : FR550853B
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.
Bluetooth-LE Band
19 - - - - - - - -
GSFK Edge
9
Bluetooth-LE
19  7320.00 39.01 54.00 -14.99 H Avg. Pass - Harmonic
GSFK
Bluetooth-LE Band
39 | 2484.52 44.85 54.00 -9.15 H Avg. Pass -
GSFK Edge
10
Bluetooth-LE
39 - - - - - - - - Harmonic
GSFK
Bluetooth-LE Band
19 - - - - - - - -
GSFK Edge
11
Bluetooth-LE
19 | 7320.00 39.03 54.00 -14.97 H Avg. Pass - Harmonic
GSFK
Bluetooth-LE Band
39 | 2484.06 45.80 54.00 -8.20 H Avg. Pass -
GSFK Edge
12
Bluetooth-LE
39 - - - - - - - - Harmonic
GSFK
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FCC RADIO TEST REPORT

Report No. : FR550853B

Pol. Horizontal Vertical
.- Level dBuVim) Date: 2025-05-27 . LeveldBulim) Date: 2025-05-27
1225 1225
105, 1050
875 875
PEAK 74 PEAK_T4)
700 00
AVG, 34 AVG_SH
525 = 525 R
Rt
WJMM T 1‘“ e AT
Peak 0 1A
11. 175
Avg
3000 6000, 9000, 12000, 15000, 16000 000 6000, 9000, 1 15000 18000
Frequency (MHz) Frequency (WHz)
Site @ Q3CH20-HY Gite @ @3CH2-HY
Condition: PEAK 74 3m HF 91260 82368 241101 HORIZONTAL Condition: PEAK 74 3m HF_9128D 02360 241101 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m  dB dBw dB/m  d8 A8 A8 o deg Mz dBu/m dBuV/m B dBw dB/m  dB  dB  dB  m  deg
1 4304.08 43.64 74.00 -30.36 36.04 32.3 1.5 351 0.3 .- - Peak 1 4304.00 44.33 74.00 -19.67 36.73 .3 125 ¥.51 8.3 -~ --Peak
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ssamranas. FCC RADIO TEST REPORT

Report No. : FR550853B

Pol. Horizontal Vertical
Ll Date: 0250527 . Levl) Dt 20250527
1225 115
1050 1050
s 5
00 00
10G
G54 A6 54
1] = L5 =
~18G a1 RNy
0 0
Avg
. 175
10000 1600, 13200, 1 16400, 16000 10000 11600, 13200, 14500 16400, 18000
Frequency (MHz) Frequency (MHz)
Site @ OCHIDHY Site @ G3CHO-HY
Condition: AVG_54 3n HF 91260 02360 241181 HORTEONTAL Condition: AUG_54 3n HF 91260 82368 241101 VERTICAL
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ssamranas. FCC RADIO TEST REPORT Report No. : FR550853B

Pol. Horizontal Vertical
Ll (dBuVim) Date: 2025-05-27 - Level dBuVim) Date; 2025-05-21
1225 1225
10! 1050,
7.5 4.5
PEAK 74 PEAK 74
700 00
5 54 G 54
52 2 e ey w 525 2 T T o
o 1 a7 bt . ,‘,J 1 bk o4
350 360
Peak
1. 115
Avg
3000 6000. 9000. 12000 15000. 18000 3000 6000, 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK_74 3m HF_9120D 82360 241101 HORIZONTAL Condition: PEAK_74 3m HF 912D 02360 241101 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  dB dBwV dB/m dB B dB  m  deg Mz dBuV/m dBuV/m  dB dBwv B/ dB B dB m  deg
1 4830.80 44.62 74.00 -29.38 36.45 32.72 12.39 37.57 @.63 - -~ Peak 1 4880.00 44,10 74.08 -20.9 35.93 32.72 12,39 37.57 @.63 - - Peak
2 7320.00 43.88 74.00 -25.12 3478 36.78 15.38 33.48 0.42 408 263 Peak 1 730.00 43.39 74.00 -25.61 3419 36.78 1533 38.48 .42 200 247 Peak
3 7320.80 39.62 54.00 -14.95 2492 36.78 15.38 33.48 @.42 408 263 Average 3 7320.08 39.65 54.00 -14.95 24.95 36.78 15.38 38.48 @.42 200 247 Average
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ssamranas. FCC RADIO TEST REPORT

Report No. : FR550853B

Pol. Horizontal Vertical
Ll Date: 0250527 . Levl) Dt 20250527
1225 115
1050 1050
s 5
00 00
10G
G54 A6 54
1] = L5 =
~18G ] Iy =]
0 0
Avg
. 175
10000 1600, 13200, 1 16400, 16000 10000 11600, 13200, 14500 16400, 18000
Frequency (MHz) Frequency (MHz)
Site @ OCHIDHY Site @ G3CHO-HY
Condition: AVG_54 3n HF 91260 02360 241181 HORTEONTAL Condition: AUG_54 3n HF 91260 82368 241101 VERTICAL
TEL : 886-3-327-0868 Page Number : C10 of C30
FAX : 886-3-327-0855 Issue Date : Jul. 10, 2025

Report Template No.: BU5-FR15CBT4.0 Version 2.4

Report Version

1 02




ssamranas. FCC RADIO TEST REPORT Report No. : FR550853B

Pol. Horizontal Vertical
. Lo B Date: 20250521 . Leve (i) Date: 2025-05-27
1225 1225
10! 1050
a5 815
PEAK_T4 PEAK 74
700 00
5 MG B4 . AVG 54
1 Mwmﬁ%iﬁaﬁ“ ) 1 R g B e
b bttt P s o
ki3 360!
Peak
1. 115
Avg
3000 6000, 9000. 1 15000. 18000 3000 6000. 9000. 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK_74 3m HF_91200 62360 241101 HORIZONTAL Condition: PEAK 74 3m HF_91260 02360 241101 VERTICAL
Limit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  dB dBwV dB/m dB B dB  m  deg Mz dBuV/m dBuV/m  dB dBwv B/ dB B dB m  deg
1 4960.00 44.14 74.00 -29.86 35.46 33.16 12.54 37.64 0.62 - -- Peak 1 490.08 43.79 74.00 -30.21 35.11 33.16 12.54 37.64 0.6 - -- Peak
1 744p.00 47.23 74.00 -26.77 33.67 36.22 15.51 38.58 0.41 - -- Peak 1 7440.08 47.57 74.00 -26.43 34.01 36.22 1551 3B.58 0.4l - -- Peak
TEL : 886-3-327-0868 Page Number : C11 of C30
FAX : 886-3-327-0855 Issue Date : Jul. 10, 2025

Report Template No.: BU5-FR15CBT4.0 Version 2.4 Report Version 1 02
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Report No. : FR550853B

Pol. Horizontal Vertical
Ll Dates 02540527 . Levl) Date; 20250527
125 135
1050 1050
s 115
00 00
10G
G 54 G54
5 = 55 =
~18G - _ e e
30 0
Avg
i1 115
10000 11601, 13200, 1 16400, 16000 10000 1600, 13200, 14800, 1640, 18000
Frequency (MHz) Frequency (MHz)
Site @ CHAHY Site ¢ O3CHIO-HY
Condition: AVG_54 3n HF 91260 02360 241181 HORTEONTAL Condition: AUG_54 3n HF 91260 82368 241101 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550853B

Mode Band Edge
2400-2483.5_Bluetooth-LE GSFK _CH00_2402MHz
ANT
Pol. Horizontal Fundamental
- Lovel dBuim) Date: 2025-05-27 - Lovel(fBulim) Date: 2025-05-27
1225 1225 1
1050 1050
875 875
PEAK T4
700 100
1
528 - 1 | SE‘SM Whverprmirioins
350 350
Peak 115 115
i 23284 23468 2365.2 23836 2402 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH2e-HY Site ¢ B3CH28-HY
Condition: PEAK_BE 74 3m HF_91200_02366_241101 HORIZONTAL Condition: PEAK_74 3m HF_9120D_02360_241181 HORIZONTAL
+ RBW: 1009, 00BkHZ VBI:3800.000kHz SWT:Auto + RBil: 1608, B0BKH: VBi:3000.000kHZ SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m 0B dBuv dB/m dB d8 B m deg Mz dBuv/m dBuV/m  dB dBwv dB/m dB8 dB B om  deg
1 2362.07 58.99 74.00 -15.10 49.61 27.32 B8.57 36.26 9.68 382 299 Pesk 1 2402.08 113.71 ------ ------ 104,24 27.42 B8.64 36.27 9.68 382 290 Peak
- Lovel dBuim) Date: 2025-05-27 - Lovel(fBulim) Date; 2025-05-27
1225 1225
1
1050 1050
875 875
100 100
AVG_54
525 525
1
A P
350 35‘0_,4“__,\,_‘//_'—"_)
Avg 17.5 17.5
i 23284 23468 2365.2 23836 2402 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH2e-HY Site ¢ B3CH28-HY
Condition: AVG_BE_54 3m HF_91280_02360_241101 HORIZONTAL Condition: AVG_54 3m HF_91200_02360_241101 HORIZONTAL
© RBH:1000. @00kHz VBM:3600.000kHz SWT:Auto © RBH:1000. 6ockHz VBW:3000.00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuv dB/m dB dF B m deg Mz dBuv/m dBuv/m  dB dBuwv dB/m d8 dB B o deg
1 2362.16 44.50 54.88 -9.50 35.21 27.38 8.57 36.26 9.68 382 290 Average 1 2402.00 108,56 ------ ------ 99.89 27.42 8.64 36.27 9.68 382 290 Average
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swanroncas. FCC RADIO TEST REPORT Report No. : FR550853B

4
Mode Band Edge
2400-2483.5_Bluetooth-LE GSFK _CH00_2402MHz
ANT 1
Pol. Vertical Fundamental
- Lovel dBuim) Date: 2025-05-27 - Lovel(fBulim) Date: 2025-05-27
1225 1225
1
1050 1050
875 875
PEAK T4
700 100
1
525 525 P b it
n . A P o kb A
350 350
Peak 115 115
i 23284 23468 2365.2 23836 2402 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH2e-HY Site ¢ B3CH28-HY
Condition: PEAK_BE_ 74 3m HF_91200_02366_241101 VERTICAL Condition: PEAK_74 3m HF_9120D 0236 241181 VERTICAL
: RBW: 1009, G0BkHZ VBI:3800.000kHz SWT:Auto + RBil: 1608, B0BKH: VBi:3000.000kHZ SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m 0B dBuv dB/m dB d8 B m deg Mz dBuv/m dBuV/m  dB dBwv dB/m dB8 dB B om  deg
1 2361.98 56.11 74.00 -17.89 46.82 27.38 B.57 36.26 9.68 240 92 Peak 1 2402.00 118.39 ------ ------ 108.92 27.42 B.64 36.27 9.68 240 92 Peak
- Lovel dBuim) Date: 2025-05-27 - Lovel(fBulim) Date; 2025-05-27
1225 1225
1
1050 1050
875 875
100 100
AVG_54
525 525
1
i
350 350——.-!""“‘"—"“'—'—"'—“—‘—"‘—'_'_’—'_'_0’_‘4
Avg 17.5 17.5
i 23284 23468 2365.2 23836 2402 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH2e-HY Site ¢ B3CH28-HY
Condition: AVG_BE_54 3m HF_91280_02360_2411A1 VERTICAL Condition: AVG_54 3m HF_91200_02360_241101 VERTICAL
© RBH:1000.000kHz VBM:3600.000kHz ST:Auto * RBH:1000. 6ockHz VBW:3000.00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuv dB/m dB dF B m deg Mz dBuv/m dBuv/m  dB dBuwv dB/m d8 dB B o deg
1 2361.52 42.96 54.00 -11.84 33.67 27.38 B.57 36.26 9.68 240 92 Average 1 2402.08 104,87 ------ ------ 95.40 27.42 8.64 36.27 9.68 240 92 Average
TEL : 886-3-327-0868 Page Number : C14 of C30
FAX: 886-3-327-0855 Issue Date 2 Jul. 10, 2025
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5
Mode Band Edge - L
2400-2483.5_Bluetooth-LE GSFK _CH19_2440MHz
ANT 1
Pol. Horizontal Fundamental
- Lovel dBuim) Date: 2025-05-27 - Lovel(fBulim) Date: 2025-05-27
1225 1225 i
1050 1050
875 875
PEAK T4
700 100
: W
L Sy A M.J\.M, Sz‘SMWMMM
350 350
Peak 115 115
i 2336 2362, 2388, 44, 240 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site 1 B3CH2e-HY Site ¢ B3CH28-HY
Condition: PEAK_BE 74 3m HF_91200_02366_241101 HORIZONTAL Condition: PEAK_74 3m HF_9120D_02360_241181 HORIZONTAL
: RBW: 1009, 00BkHZ VBI:3000.000kHz SWT:Auto + RBil: 1608, B0BKH: VBi:3000.000kHZ SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m 0B dBuv dB/m dB d8 B m deg Mz dBuv/m dBuV/m  dB dBwv dB/m dB8 dB B om  deg
1 2350.53 54.43 74.00 -19.57 45.14 27.32 B8.57 36.26 9.68 313 287 Pesk 1 2440.00 115.67 ------ ------ 105.36 27.68 B8.71 36.28 9.68 318 287 Peak
- Lovel dBuim) Date: 2025-05-27 - Lovel(fBulim) Date; 2025-05-27
1225 1225
1
1050 1050
875 875
100 100
AVG_54
525 525
1
]
%4 S
AVg 17.5 17.5
i 2336 362. 2388, 44, 240 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site 1 B3CH2e-HY Site ¢ B3CH28-HY
Condition: AVG_BE_54 3m HF_91280_02360_241101 HORIZONTAL Condition: AVG_54 3m HF_91200_02360_241101 HORIZONTAL
© RBH:1000.@00kHz VBM:3600.000kHz ST:Auto © RBH:1000. 6ockHz VBW:3000.00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuv dB/m dB dF B m deg Mz dBuv/m dBuv/m  dB dBuwv dB/m d8 B B de
1 2359.53 42.99 54,00 -11.61 33.70 27.38 8.57 36.26 9.68 318 287 Average 1 2440.00 109.42 ------ ------ 99.71 27.68 8.7 36.28 9.68 318 287 Average
TEL : 886-3-327-0868 Page Number : C15 of C30
FAX: 886-3-327-0855 Issue Date 2 Jul. 10, 2025
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Mode Band Edge -R

2400-2483.5_Bluetooth-LE GSFK _CH19_2440MHz

ANT 1

Pol. Horizontal Fundamental

Level (dBuVim) Date: 2025-05-21

14)

1225

1050

875

PEAK_BE T4

100

525 ,w/\ T ;

30

Peak 178 Blank

40 252, 264, 2476, 2488, 2500
Frequency (MHz)

Site : B3CH20-HY
Condition: PEAK_BE_74 3m HF 91200 02360 241101 HORIZONTAL
+ RBW:1000.000kHz VBIW: 3000, 000kHz ST:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/fm  dB B dB  m deg
1 2499.94 51.08 74.60 -22.92 40.88 28.80 .82 36.30 9.68 318 287 Peak

- Letel [dBaVin) Date: 2025-05-27
1225
1050
875
100
AVG_BE 54
525
1
30
175
Avg Blank
240 2452, B4, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG_BE_54 3m HF 91280 02360_241101 HORIZONTAL
+ RBH:1000.000kHz VBW: 3000, 000kHZ ST:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B m  deg
1 2497.66 43.41 54.60 -10.59 33.21 28.60 8.82 36.38 9.68 318 287 Average
TEL : 886-3-327-0868 Page Number : C16 of C30
FAX: 886-3-327-0855 Issue Date 2 Jul. 10, 2025
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5
Mode Band Edge - L
2400-2483.5_Bluetooth-LE GSFK _CH19_2440MHz
ANT
Pol. Vertical Fundamental
- Lovel dBuim) Date: 2025-05-27 - Lovel(fBulim) Date: 2025-05-27
1225 1225
1
1050 1050
875 875
PEAK T4
700 100
525 -+ ! SZ‘SWWWMM
350 350
Peak 115 115
i 2336 2362, 2388, 4, 240 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site 1 B3CH2e-HY Site ¢ B3CH28-HY
Condition: PEAK_BE 74 3m HF_91200_02366_241101 VERTICAL Condition: PEAK_74 3m HF_9120D 0236 241181 VERTICAL
: RBW: 1009, 00BkHZ VBI:3000.000kHz SWT:Auto + RBil: 1608, B0BKH: VBi:3000.000kHZ SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m 0B dBuv dB/m dB d8 B m deg Mz dBuv/m dBuV/m  dB dBwv dB/m dB8 dB B om  deg
1 2359.48 51.63 74.80 -22.37 42.35 27.38 B8.% 36.26 9.68 118 95 Peak 1 2440.00 113.26 ------ ------ 103.55 27.68 8.71 36.28 9.68 118 95 Peak
- Lovel dBuim) Date: 2025-05-27 - Lovel(fBulim) Date; 2025-05-27
1225 1225
1
1050 1050
875 875
100 100
AVG_54
525 525
1
P E—
%0 R e
AVg 17.5 17.5
i 2336 362. 2388, 4, 240 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site 1 B3CH2e-HY Site ¢ B3CH28-HY
Condition: AVG_BE_54 3m HF_91280_02360_2411A1 VERTICAL Condition: AVG_54 3m HF_91200_02360_241101 VERTICAL
© RBH:1000.@00kHz VBM:3600.000kHz SWT:Auto * RBH:1000. 6ockHz VBW:3000.00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuv dB/m dB dF B m deg Mz dBuv/m dBuv/m  dB dBuwv dB/m d8 dB B o deg
1 2366.29 42.41 54.80 -11.59 33.11 27.38 8.%8 36.26 9.68 118 95 Average 1 2440.00 107.64 ------ ------ 97.93 27.68 8.71 36.28 9.68 118 95 Average
TEL : 886-3-327-0868 Page Number : C17 of C30
FAX: 886-3-327-0855 Issue Date 2 Jul. 10, 2025
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Mode Band Edge -R

2400-2483.5_Bluetooth-LE GSFK _CH19_2440MHz

ANT 1

Pol. Vertical Fundamental

Level (dBuVim) Date: 2025-05-21

14)

1225

1050

875

PEAK_BE T4

100

525

30

Peak 1 Blank

40 252, 264, 2476, 2488, 2500
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK_BE_74 3m HF 91200 02368 241181 VERTICAL
+ RBW:1000.000kHz VBI: 3000, 000kHz ST:Auto

Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/fm  dB B dB  m deg
1 248512 5048 74.60 -23.60 40.27 27.95 8.80 36.38 9.68 118 95 Peak

- Letel [dBaVin) Date: 2025-05-27
1225
1050
875
100
AVG_BE 54
525
1
S
30
Avg b Blank
240 2452, B4, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG_BE_54 3m HF 91200 02360_241101 VERTICAL
+ RBH:1000.000kHz VBW: 3000, 000kHZ ST:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m  dB B B m  deg
1 2498.70 43.48 54.60 -10.60 33.21 28.80 8.8 36.38 9.68 118 95 Average

TEL : 886-3-327-0868 Page Number : C18 of C30
FAX : 886-3-327-0855 Issue Date : Jul. 10, 2025
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6
Mode Band Edge
2400-2483.5_Bluetooth-LE GSFK_CH39_2480MHz
ANT
Pol. Horizontal Fundamental
- Lovel dBuim) Date: 2025-05-27 - Lovel(fBulim) Date: 2025-05-27
1225 1225 i
1050 1050
875 875
PEAK_BE 74 PEAK T4
700 100
1
2 52‘5M W
350 350
Peak 115 115
2480 2484, 2488, 2492, 2496, 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site 1 B3CH2e-HY Site ¢ B3CH28-HY
Condition: PEAK_BE 74 3m HF_91200_02366_241101 HORIZONTAL Condition: PEAK_74 3m HF_9120D_02360_241181 HORIZONTAL
: RBW: 1009, 00BkHZ VBI:3000.000kHz SWT:Auto + RBil: 1608, B0BKH: VBi:3000.000kHZ SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m 0B dBuv dB/m dB d8 B m deg Mz dBuv/m dBuV/m  dB dBwv dB/m dB8 dB B om  deg
1 243480 50.83 74.00 -14.12 49.75 27.95 B8.80 36.38 9.68 337 280 Pesk 1 2450.08 115.15 ------ ------ 105.87 27.92 8.79 36.29 9.68 337 280 Peak
- Lovel dBuim) Date: 2025-05-27 - Lovel(fBulim) Date; 2025-05-27
1225 1225
1
1050 1050
875 875
100 100
AVG_BE_54 AVG_54
525 525
W PR R
%0 e
AVg 17.5 17.5
2480 2484, 488, 2492, 2496, 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site 1 B3CH2e-HY Site ¢ B3CH28-HY
Condition: AVG_BE_54 3m HF_91280_02360_241101 HORIZONTAL Condition: AVG_54 3m HF_91200_02360_241101 HORIZONTAL
© RBH:1000.@00kHz VBM:3600.000kHz ST:Auto © RBH:1000. 6ockHz VBW:3000.00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuv dB/m dB dF B m deg Mz dBuv/m dBuv/m  dB dBuwv dB/m d8 dB B o deg
1 2483.50 49.27 5488 -4.73 39.16 27.94 879 36.30 9.68 337 280 Average 1 2450.00 109.85 ------ ------ 99.77 27.98 8.79 36.29 9.68 337 280 Average

TEL : 886-3-327-0868
FAX : 886-3-327-0855
Report Template No.: BU5-FR15CBT4.0 Version 2.4

Page Number : C19 of C30
Issue Date : Jul. 10, 2025
Report Version 1 02




swanroncas. FCC RADIO TEST REPORT Report No. : FR550853B
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6
Mode Band Edge
2400-2483.5_Bluetooth-LE GSFK_CH39_2480MHz
ANT
Pol. Vertical Fundamental
.. LevelBuVi) Date: 2025.05.27 . LoveltBui) Date: 2025.05.27
1225 1225 i
1050 1050
875 875
PEAK_BE 74 PEAK T4
700 100
1
2 52‘SWM¢WWM W
350 350
Peak 115 115
2480 2484, 2488, 2492, 2496, 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site 1 B3CH2e-HY Site ¢ B3CH28-HY
Condition: PEAK_BE 74 3m HF_91200_02366_241101 VERTICAL Condition: PEAK_74 3m HF_9120D 0236 241181 VERTICAL
: RBW: 1009, 00BkHZ VBI:3000.000kHz SWT:Auto + RBil: 1608, B0BKH: VBi:3000.000kHZ SWT:Auto
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m 0B dBuv dB/m dB d8 B m deg Mz dBuv/m dBuV/m  dB dBwv dB/m dB8 dB B om  deg
1 248440 58.74 7400 -15.26 48.62 27.94 .80 36.30 9.68 12 94 Peak 1 2450.00 114.83 ------ ------ 103.95 27.98 8.79 36.29 9.8 12 94 Peak
- Lovel dBuim) Date: 2025-05-27 - Lovel(fBulim) Date; 2025-05-27
1225 1225
1
1050 1050
875 875
100 100
AVG_BE_54 AVG_54
525 525
A A B
30 K e o e e
Avg 17.5 17.5
2480 2484, 488, 2492, 2496, 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site 1 B3CH2e-HY Site ¢ B3CH28-HY
Condition: AVG_BE_54 3m HF_91280_02360_2411A1 VERTICAL Condition: AVG_54 3m HF_91200_02360_241101 VERTICAL
© RBH:1000.@00kHz VBM:3600.000kHz SWT:Auto * RBH:1000. 6ockHz VBW:3000.00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuv dB/m dB dF B m deg Mz dBuv/m dBuv/m  dB dBuwv dB/m d8 dB B o deg
1 2483.50 48.89 54.88 -5.11 38.78 27.94 B8.79 36.30 9.68 1 94 Average 1 2450.00 108.27 ------ ------ 98.19 27.98 8.79 36.29 9.8 12 94 Average
TEL : 886-3-327-0868 Page Number : C20 of C30

Issue Date : Jul. 10, 2025
Report Version 1 02
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Mode LF
2400-2483.5_Bluetooth-LE GSFK_CH39_2480MHz
ANT 1
Pol. Horizontal Vertical
o Level dBuim) Date: 2025-06-11 . Level 4B Date: 2025-06-11
70,0, 700
60.0) 60.0
p) ap
50.0, ’7 50.0 ’7
404 ; ag— 6
? 5
300 30014 iy
3
200, 200
QP/ 10.0) 100
30 24, M8, 612 806. 1000 30 2, 4. 612 806. 1000
Peak Frequency (MHz) Frequency (MHz)
Site : B3CH28-HY Site : B3CH28-HY
Condition: QP 3m Bilog 55686 & 83_241127 HORTZONTAL Condition: QP 3m Bilog 55686 & B3_241127 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TRos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBV dB/m B B B om  deg MHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg
1 83.35 2572 40.00 -14.28 45.89 13.80 1.63 35.7¢ .18 - -- Peak 1 42,61 26,22 40.00 -13.78 42,64 13.85 L.16 35.75 @.12 -- -- Peak
2 18229 28.44 43.50 -15.06 46.41 15.83 2.4 35.54 0.14 - -- Peak 2 83.35 30.83 4e.0e -9.97 58.20 13.88 1.63 35.78 0.10 - -- peak
3 1BL76 24.25 46.86 -21.75 40.58 16.42 2.78 35.44 @.47 - -- Peak 3 257.95 23.11 46.8@ -22.89 35.79 19.77 2.85 35.38 .08 - -- Peak
4 49366 26.76 46.00 -19.24 33.69 23.85 3.92 34.79 0.09 - -- Peak 4 513,06 26.10 46.00 -19.99 32.74 24.80 4.00 3473 0.09 -- -~ Peak
5 819.58 32.50 46,88 -13.50 33.11 27.79 5.85 33.61 @.16 - -~ Peak 5 75450 32.81 46.80 -13.99 32.65 28.16 4.86 33.87 0.2 - -~ Peak
6  951.5@ 34.73 46.80 -11.27 31.24 30.91 5.43 33.15 @.30 - -- Peak 6 943,74 34.86 46.0 -1L.14 31.98 38.36 5.41 33.18 0.29 - -- Peak
TEL : 886-3-327-0868 Page Number : C21 of C30
FAX: 886-3-327-0855 Issue Date 2 Jul. 10, 2025
Report Template No.: BU5-FR15CBT4.0 Version 2.4 Report Version 1 02
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Mode SHF
2400-2483.5_Bluetooth-LE GSFK_CH39_2480MHz
ANT 1
Pol. Horizontal Vertical
Ll (dBuVim) Date: 2025-06-02 . Level (#B0Yim) Date: 2025-06-02
1225 122.5
105.0) 1050,
87.5 87.5
PEAK_T4 PEAK_T4
700 70,0
5 AVG_54 AVG_54
5.5 T 5.5
(SRR R W ekt i L A s i ey b A ) . i pr— bt b
50 [V e ¥ Aosoalind) A
17.5 175
Peak
18000 19600. 200, 22600, 24400, 26000 18000 19600. 200. 22600, 24400, 26000
Frequency (MHz) Frequency (MHz)
site : @3CH20-HY Site : B3CH20-HY
Condition: PEAK 74 Im BBHA178_1223 248624 HORTZONTAL Condition: PEAK_74 1m BBHA9178_1223 248624 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBwV dB/fm B B B om  deg PHz dBuV/m dBuV/m 0B dBwV dB/m B B dB  m  deg
1 19340.00 47.65 74.80 -26.35 56.49 37.99 25.76 62.96 -9.54 158 300 Peak 1 19848.00 48.65 74.80 -25.35 57.49 37.99 25.76 62.96 -9.54 158 357 Peak
2 19340.00 41.48 54.80 -12.52 50.32 37.9@ 25.76 62,96 -9.54 1580 300 Average 2 19840.60 43.18 54.00 -10.98 51.94 37.9@ 25.76 62.96 -9.54 150 357 Average
3 2320.00 51.38 74.80 -22.78 55.64 38.39 27.41 60.51 -9.54 158 322 Peak 3 12329.80 52.28 74.00 -21.72 56.62 33.30 27.41 6@.51 -0.54 150 10 Peak
4 22320.60 46.18 54.80 -7.82 56.52 38.38 27.41 60.51 -9.54 158 322 Average 4 22320.00 47,35 54,80 -6.65 51.69 38.3@ 27.41 68.51 -9.54 150 18 Average
TEL : 886-3-327-0868 Page Number : C22 of C30
FAX : 886-3-327-0855 Issue Date : Jul. 10, 2025

Report Template No.: BU5-FR15CBT4.0 Version 2.4

Report Version

1 02



ssamranas. FCC RADIO TEST REPORT Report No. : FR550853B

Pol. Horizontal Vertical
. -Level ({BuVim) Date: 2025-06-20 - LeveldBuim) Date: 2025-06-20
1225 1225
105 105
815 815
PEAK 74| PEAK_T4)
“HI 70
AG VG
2 1 s = 52 [ pa———— =
WW“““’”W‘ IR —
k13 k13
Peak
1. 17!
Avg
3000 6000. 4000, 1 15000, 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site * B3CH20-HY
Condition: PEAK_74 3m HF_9120D 02360 241181 HORIZONTAL Condition: PEAK_74 3m HF_91200_ 82360 241191 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Limit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Llevel Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB  dB  om  deg MHz dBuV/m dBuV/m B dBuV dB/fm OB B B om deg
1 4380.00 44,52 74.00 -29.48 36.35 32.72 12.39 37.57 0.63 - -- Peak 1 4530.60 43.88 74.00 -30.12 35.71 3272 1239 37.57 0.63 - -- Peak
2 7310.08 43.19 74.88 -25.81 34.89 36.78 15.38 35.48 0.42 388 181 Pesk 2 739.80 43.27 74.80 -15.73 .17 36.78 15.33 35.48 0.42 300 282 Peak
3 730.00 39.01 54.00 -14.99 2491 36,78 15,38 38.48 .42 380 101 Average 3 7320.60 39.80 54.00 -15.88 24.99 36.78 15.33 35.48 B.42 308 282 Average
TEL : 886-3-327-0868 Page Number : C23 of C30
FAX : 886-3-327-0855 Issue Date : Jul. 10, 2025
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Pol. Horizontal Vertical
el i) Date: 2025.06-20 . Lol i) Date: 2025-06-20
1225 1225
1050 "
3 bk
00 100
106 G 54 MG 54
5! = 525
~18G ] I Iy
30 3
Avg
1. it
10000 1600, 13200, 14800, 16400, 18000 10000 H600. 13200, 14800, 16400. 18000
Frequency (MHz) Frequency (MHz)
Site G30H20-HY Site  : BICHO-HY
Condition: AVG 54 3n HF 91290 62368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 0236 241101 VERTICAL
TEL : 886-3-327-0868 Page Number : C24 of C30
FAX : 886-3-327-0855 Issue Date : Jul. 10, 2025
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10
Mode Band Edge
2400-2483.5_Bluetooth-LE GSFK_CH39_2480MHz
ANT
Pol. Horizontal Fundamental
: 202506+ Date: 2025-06-20
4oy LEVe1 (dBUVim) Date: 2025-06-20 JLeveldBuvim)
1225 1225
1
1050, 105.0)
875 875
PEAK_BE_74 PEAK 74
100 100
1
525 WW% SZ‘SWWWWWMWM Wttt dsaanrairtis
30 30
. 175
Peak b
Z:‘lEU 2484, 2488, 2492, 2496, 2500 1500 1400, 800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + @3CH20-HY
Condition: PEAK_BE 74 3n HF 91200 02368 241181 HORTZONTAL Condition: PEAK_74 3n HF_91260 22360 241181 HORTZONTAL
* RBW:1000.B0akHz VBW:3000.000kHz SWT:Auto © RBH:1000.000kHz VBil:3000.000kHz SHT:Auto
Detector @ PEAK Detector : PEAK
Limit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBuV dB/m A8 A8 A8 m deg MHz dBuV/m dBuV/m 0B BV dB/m 0B B dB o deg
1 248356 60.37 74.80 -13.63 58.26 27.94 8.79 3630 9.8 333 287 Peak 1 2480.00 111,94 ------ ------ 101.86 27.9% .79 36.29 9.68 338 287 Peak
- Level(dBulim) Date: 2025-06-20 - Level (dBuVim) Date: 2025-06-20
1225 1225
1
1050 1050
815 87.5
700 700
AVG_BE 54 AVG_54
525 1 525
v
15,0 et s i TR T
175 :
Avg 7.5
2480 2484, 438, 82 24%. 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
site : Q3CH20-HY Site & G3CH20-HY
Condition: AVG_BE 54 3m HF_91280_A236@_241181 HORIZONTAL Condition: AVG 54 3m HF 912D 92360 241181 HORIZONTAL
+ RE:1000.000kiz VBi: 3000.000kHz SHT:Auto © RE: 1000, B0akiz VBN: 3000, 00Kz SHT:Auto
Detector : RIS Detector @ RMS
Uit Read Ant Cable Preamp Aw APos  TPos Linit Read  Ant (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m  dB dBuv dB/m dB B B n o deg Wiz Bujn dBuvm B dBw dB/m B dB dB om  deg
1 MBA5) M85 5480 -9.05 T2 27.95 8.3 3630 063 33 287 Average 1 30,08 107.08 cooome —omemv 700 7.9 8B %0 068 3 2 Aversge
TEL : 886-3-327-0868 Page Number : C25 of C30

FAX : 886-3-327-0855
Report Template No.: BU5-FR15CBT4.0 Version 2.4

Issue Date : Jul. 10, 2025
Report Version 1 02




swanroncas. FCC RADIO TEST REPORT Report No. : FR550853B

FAX : 886-3-327-0855
Report Template No.: BU5-FR15CBT4.0 Version 2.4

10
Mode Band Edge
2400-2483.5_Bluetooth-LE GSFK_CH39_2480MHz
ANT
Pol. Vertical Fundamental
el Date: 2025.06.20 . Level B} Date; 2025-06-20
1225 1225
1
1050 1050
87.5 875
PEAK_BE_T4 PEAK_74
70.0 700
1
525 525 A e st
LI L — .
30 30
Peak s s
2480 2484, 2488, 2492, 2496, 2500 1000 1400, 1800, 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
site + B3CH20-HY site + B3CH20-HY
Condition: PEAK BE 74 3n HF_0120D_08236@ 241181 VERTICAL Condition: PEAK_74 3m HF_9120D 92368 _241181 VERTICAL
: RBW:1088.00BkHz VBII:3080. 06KkHz SWT:Auto : RBW:1060.80BkHz VBW:3000.060kHz SWT:Auto
Detector : PEAK Detector : PEAKC
Limit Read  Ant Cable Preamp  Aux APos TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Pz dBul/m dBuV/m @B BV dB/m dB B B o deg Mz dBuV/m dBuV/m  dB dBuV dB/m d8  dB  dB o deg
1 2434.84 57.11 74.00 -16.89 46.99 27.94 8.80 36.38 9.68 149 85 Peak 1 2480.00 108.32 ------ ------ 98.24 27.90 8.79 36.29 9.68 148 85 Peak
Date: 2025.06-20 .
JagLevel cBwvim) Ll (dBuvim) Dale: 0250620
1225 1225
1050 1050 f
875 97,5
700 700
AVG_BE_54
523 : _BE s VG54
R
0 1 L S SO ettt |
175
Avg 175
40 28, 488, 452 2486. 200 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site i 03CH20-HY Site  : @3CH20-HY
Condition: AVG_BE 54 3m HF_91200 82368 241101 VERTICAL Condition: AVG 54 3m HF 91280 0236 241161 VERTICAL
* REW:1080.008kHz UBH: 3600.000KHZ SHT:Auto : RBi1600.008kHz VBiv: 3008, 00KHz SIT:Auto
Detector @ RMS Detector : RMS
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz duV/m dBuV/m  dB dBw/ dB/m  dB OB A8 om  deg iz dBuV/m dBuV/m 0B dBu/ dB/m  dB 4B B o deg
1 2483.58 43.62 54.00 -10.38 33.51 27.94 8.79 36.30 9.68 149 85 Average 1 2438.88 103.59 ------ ------ 93.51 27.99 8.79 36.29 0.68 149 85 Average
TEL : 886-3-327-0868 Page Number : C26 of C30

Issue Date : Jul. 10, 2025
Report Version 1 02




ssamranas. FCC RADIO TEST REPORT Report No. : FR550853B

Pol. Horizontal Vertical
- Level(dBuvim) Date: 2025-06-20 . Level ({BuVim) Date: 2025-06-20
1225 125
105 105,
10 10!
8.5 a75
PEAK T4 PEAK 74|
T0. ?ll
AVG AVG
52. 1 ittt = e 1 - ‘ﬂ
i i - o
bt I e
38, 3‘
Peak
1. 11!
Avg
3000 6000. 9000. 1 15000. 18000 3000 6000. 9000 12000. 15000 18000
Frequency (MHz) Frequency (MHz)
site @ @3CH20-HY Site @ 03CH20-HY
Condition: PEAK_74 3m HF_91280_82360 241191 HORIZONTAL Condition: PEAK_74 3m HF_91200_02368_241101 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  dB B/ dB/m dB B B cm  deg Mz dBuV/m dBuV/m B dBuV dB/m A3 B dB am  deg
1 4580.80 44.13 74.00 -29.87 35.9 3072 12.39 37.57 @.63 s -~ Peak 1 4380.00 44.64 74.80 -29.36 36.47 32.72 12.39 37.57 @.63 - -- Peak
2 7320.00 49.24 74.80 -24.76 35.14 36.73 15.38 33.43 @.42 300 137 Peak 2 732088 48.70 74.00 -25.30 34.60 36.78 15.38 38.48 0.42 180 262 Peak
3 73.60 39.03 54.00 -14.97 24.93 36.78 15.38 33.48 @.42 300 137 Average 3 730,88 39.81 54.00 -14.99 24.91 36.78 15.38 33.48 .42 100 262 Average
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Pol. Horizontal Vertical
. Lol (k) Dates 025:06.20 . Lewlim) Date: 20254620
1225 125
415 i
00 700
10G
G54 VG54
52 5
~18G RS S, A NN IS ey (R SN P A cy
b3 1
Avg
11! 1.
10000 11600, 13200, 14800, 16400, 18000 10000 1601, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Site : BIHUMRY site 1 O30HA-HY
Condition: AVG_54 3m HF 91260 02368 24111 HORTZONTAL Condition: AVG 54 3n HF_91260_B2360_24111 VERTICAL
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12

Mode Band Edge

2400-2483.5_Bluetooth-LE GSFK_CH39_2480MHz

ANT 1
Pol. Horizontal Fundamental
e Date: 2025.06.20 . Levl B Date: 2025.06-20
1225 1225
1
1050 1050
875 475
PEAK_BE_74 PEAK_74
700 700
1
525 52‘5WMMMMMWMM sttt
%0 30
175 115
Peak
2% 84, 88, 2492, 296, 200 1000 1400, 1800, 200, 20, 3000
Frequency (MHz) Frequency (MHz)
Site 1 O3CH-HY Site 1 G3CH20-HY
Condition: PEAK_BE 74 3m HF 91200_82368_ 241161 HORTZONTAL Condition: PEAK 74 3n HF_9126D_02368_ 241181 HORTZONTAL

* RBW:1000.008kHz VBW:3000.000kHz ST:Auto

: RBi¥:1000.BaakHz VBIN:3080.060kHz SWT:Auto
Detector @ PEAK

Detector : PEAK

Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m  dB BV dB/m dB8 dB 0B m  deg Pz dBuV/m dBuv/m  dB dBuv dB/m d8  d8 B m  deg
1 243419 60.19 74.00 -13.90 49.98 27.94 8.80 36.30 9.68 337 288 Peak 1 2480.80 112,31 ------ ------ 1023 27.9 8.79 36.29 9.68 337 288 Peak

: 2025.06- Date: 2025-06-20
1agL2vel (dBuvim) Date: 2025-06-20 . goLevel [dBuvim)
1225 1225
1
1050 1050
87.5 875
700 700,
AVG_BE_54) AVG_54
525 T 525/
L |
350 L1 USSR RN FVETUN SOV e sttt
175
AVg 7.5
2480 2484, 488, 2492, 2496, 2500 1000 1400, 800, 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Site @ B3CH20-HY Site ¢ 030H20-HY
Condition: AVG_BE 54 3m HF_9128D 02369 241181 HORTZONTAL Condition: AVG_54 3m HF_91260 82360 241181 HORIZONTAL
+ RB:1000.000kHz VBI:3000.080kHz SWT:Auto © RBW:1060.808kHz VBW:3000.060kHz SWT:Auto
Detector @ RMS Detector @ RMS
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBuV/m  d8 dBuy dB/m dB A8 B m deg Mz dBuV/m dBuV/m  dB dBuV dB/m dB A8 dB m deg
1 243486 45.80 54.80 -8.20 35.68 27.94 .80 36.30 9.68 337 288 Average 1 2488.00 167.12 --- -- 97.84 27.9 8.79 36.29 9.68 337 288 Average
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Mode Band Edge
2400-2483.5_Bluetooth-LE GSFK_CH39_2480MHz
ANT
Pol. Vertical Fundamental
Date: 2025-06-20 : 2025.06-
JLeredBvin) - Leve Vi) Date: 2025.06.20
1225 1225
1
105.0) 1050
875 87.5
PEAK_BE_74 PEAK 74
100, 700
1
525 it TIYT AT e oY sk i SZ‘SWMWWMWW | P
340 350
175 i
Peak "
U
2480 2484, 468, 2492, 2496, 2500 1000 1400, 1800, 2200 2600 3000
Frequency (MHz) Frequency (MHz)
Site ; B3CH28-HY site : B3CH28-HY
Condition: PEAK_BE 74 3m HF_91200_82360 241181 VERTICAL Condition: PEAK_74 3m HF_9120D #2360_24111 VERTICAL
: RBI:1060.000kHz VBW: 3800.080kHz SWT:Auto : RBW:1080.808ktz VBW:3000.000kHZ SWT:Auto
Detector @ PEAK Detector : PEAK
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read At Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBuv dB/m A8 dB B em deg Mz dBuV/m dBuV/m  dB dBuV dB/m B dB  dB o deg
1 2483.68 57.89 74.00 -16.11 47.78 27.94 B.79 36.39 9.68 119 110 Pesk 1 2480.00 109.11 ------ ------ 99.63 27.98 879 36.29 9.68 119 118 Peak
Date: 2025-06-20 :
1 4"Le\.re\ (dBuVim) .- Level (dBuVim) Date: 2025-06-20
1225 12251
1050 1050 1
8.5 7.5
700 700
AVG_BE_54)
525 i == 525 AVG_54
|
350 35‘UM—WWM
7.5
AVg 175
480 U84, 480, 2492, 236, 2500 1000 1400, 1600, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site 1 O3CH2BHY Site  : @3CH20-HY
Condition: AVG_BE 54 3m HF_0128D 82360 24111 VERTICAL Condition: AVG_54 3 HF_91260 62360 241161 VERTICAL
© RBH:1080. 090Kz VBH:3809.000KHz SHT:Auto © REH1000. 008Kz UBI:3000.000KHz SHT:Auto
Detector & RIS Detector : RUS
Hode ok} Mode 13
Catting + 14 Catting + 14
Linit Read  Ant Cable Preamp  Aux APos TPos Limit Read At Cable Preamp Aux APos TPos
rreq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m B dB B a deg MMz dBuV/m dBuv/m  dB dBuV dB/m dB B d8 a deg
1 248354 45.88 54.00 -8.92 34.97 27.94 8.79 36.30 9.68 119 119 Average 1 2458.08 185.11 ------ ------ 95.03 27.90 .79 36.29 9.68 119 110 Average
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Appendix D. Duty Cycle Plots

Band

Duty Cycle (%)

Duty Factor(dB)

Bluetooth - LE for 125kbps

61.86

2.09

Bluetooth - LE for 500kbps

42.58

3.71

Bluetooth - LE for 1Mbps

61.72

2.10

Bluetooth - LE for 2Mbps

33.33

4.77

Bluetooth - LE for 125kbps
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